Evidence-Based Guidelines for Migraine Headache in the Primary Care Setting: Pharmacological Management for Prevention of Migraine

Nabih M. Ramadan, MD

Research Advisor, Eli Lilly & Co., Adjunct Professor, Department of Neurology, Indiana University Medical Center, Indianapolis, IN

Stephen D. Silberstein, MD, FACP

Professor of Neurology, Thomas Jefferson University, and Director of Jefferson Headache Center, Philadelphia, PA

Frederick G. Freitag, DO

Associate Director, Diamond Headache Clinic, Affiliate Instructor, Department of Family Medicine, Chicago College of Osteopathic Medicine, Chicago, IL

Thomas T. Gilbert, MD, MPH

Assistant Professor of Family Medicine, Department of Family Medicine, Boston University Medical Center, Boston, MA

Benjamin M. Frishberg, MD

The Neurology Center, La Jolla, CA

US Headache Consortium: American Academy of Family Physicians American Academy of Neurology American Headache Society American College of Emergency Physicians* American College of Physicians-American Society of Internal Medicine American Osteopathic Association National Headache Foundation

§The US Headache Consortium participants: J. Keith Campbell, MD; Frederick G. Freitag, DO; Benjamin Frishberg, MD; Thomas T. Gilbert, MD, MPH; David B. Matchar, MD; Douglas C. McCrory, MD, MHSc; Donald B. Penzien, PhD; Michael P. Pietrzak, MD, FACEP; Nabih M. Ramadan, MD; Jay H. Rosenberg, MD; Todd D. Rozen, MD; Stephen D. Silberstein, MD, FACP; Eric M. Wall, MD, MPH; and William B. Young, MD.

*Endorsement by ACEP means that ACEP agrees with the general concepts in the guidelines and believes that the developers have begun to define a process of care that considers the best interests of patients with migraine headache

Copyright © by the American Academy of Neurology: Licensed to the members of the US Headache Consortium

Pharmacological Management for Prevention of Migraine

A. Introduction

Headache, one of the most common patient complaints in neurologists' offices and the most common pain complaint seen in family practice, accounts for 10 million office visits a year.¹ Most headaches are of the primary type (e.g., migraine and tension-type headache). An estimated 6% of men and 15% to 17% of women in the United States have migraine, but only 3% to 5% of them receive preventive therapy.² Furthermore, migraine is often undiagnosed.³ About half of migraine patients stop seeking care for their headaches, partly because they are dissatisfied with therapy. Indeed, public surveys indicate that headache sufferers are among the most dissatisfied patients.⁴ In addition to being dissatisfied with their care, many migraineurs report significant disability and an impaired quality of life.

Migraine is heterogeneous (among sufferers and between attacks) in frequency, duration, and disability. Some migraineurs have fewer than one attack a month while others have one or more attacks a week.⁵ Some are quite disabled by their headaches, while others are not. Therefore, it is appropriate to stratify the care of the migraine population by headache frequency, severity, and level of disability, and to consider prevention for those patients whose migraine has a substantial impact on their lives.⁶

With this background, the objective of the US Headache Consortium is to develop scientifically sound, clinically relevant practice guidelines for headache in the primary care setting. These headache Guidelines review the evidence published in the literature and propose diagnostic and therapeutic recommendations to improve the care and satisfaction of migraine patients. This specific document focuses on the prevention of migraine attacks. Additional recommendations for

2

migraine attack treatment, behavioral and cognitive therapies, and diagnostic approaches to migraine are found elsewhere in the Guidelines.⁷⁻⁹

Previously accepted recommendations for migraine prevention focus on patients who have two or more attacks per month.¹⁰ These recommendations are arbitrary and do not account for individual patient needs or other migraine characteristics. Preventive therapy may be more appropriately guided by one or more of the following:

- recurring migraines that, in the patients' opinion, significantly interfere with their daily routines, despite acute treatment,
- frequent headaches,¹¹
- contraindication to, failure of, or overuse of acute therapies,
- adverse events with acute therapies,
- the cost of both acute and preventive therapies,
- patient preference, and
- the presence of uncommon migraine conditions, including hemiplegic migraine, basilar migraine, migraine with prolonged aura, or migrainous infarction (to prevent neurologic damage—as based on expert consensus).

Goals of Treatment for Prevention of Migraine

The goals of migraine preventive therapy are to: (1) reduce attack frequency, severity, and duration; (2) improve responsiveness to treatment of acute attacks; and (3) improve function and reduce disability.

Aims of the Guideline

This Guideline seeks to present scientific evidence of the efficacy, tolerability, and safety of preventive therapies.^{§§} The Guideline includes an evidence review table (Table 1) that highlights the level of scientific evidence and clinical experience. Where scientific evidence is lacking, recommended treatment strategies are based on the consensus of the US Headache Consortium members who prepared the Guideline. Consensus in this context means unanimous agreement unless explicitly stated otherwise.

B. Summary of the Evidence

The *AHCPR Technical Review*¹² reviewed 283 controlled trials of pharmacological agents used to prevent migraine. The main findings of the *AHCPR Technical Review* are summarized below. The various classes of pharmacological agents are reviewed in alphabetical order. The *AHCPR Technical Review* included controlled trials indexed in MEDLINE January 1966 through December 1996. Several additional randomized controlled trials for migraine prevention were published after this date and are individually reviewed. Newly published materials not included in the evidence analysis are incorporated into treatment recommendations as appropriate, and these recommendations are based on consensus.

The process used to develop this Guideline was described in the *Evidenced-based Guidelines for Migraine Headache: Overview of the Program Description and Methodology.*¹³ Analysis of preventive migraine therapies poses some methodological issues that differ from those

^{§§}This statement is provided as an educational service of the US Headache Consortium member organizations. It is based on an assessment of current scientific and clinical information. It is not intended to include all possible proper methods of care for choosing to use a specific procedure. Neither is it intended to exclude any reasonable alternative methodologies. These

previously described. For example, while most modern clinical trials of acute migraine treatment rely on uniform endpoints with minor variations, endpoints in migraine prevention trials are more diverse. Limitations from such studies include the following:

(1) Many preventive studies, especially early ones, used loose criteria to define migraine. (This shortcoming was eliminated in later studies that adhered to the International Headache Society [IHS] system of headache classification.¹⁴)

(2) Long-term studies are often associated with higher dropout rates, independent of treatment.

(3) Studies completed before 1991 (when the *IHS Guidelines for Conducting Clinical Trials*¹⁵ were published) used a "headache index" (derived from mathematical formulae that included headache frequency and some combination of intensity and/or duration). The *AHCPR Technical Review* relied on a headache index for effect-size analysis despite the fact that this is confounded by acute and rescue therapies. Other endpoints included headache frequency and headache intensity. Clinical trials completed after 1991 often used a reduction in the total number of headache attacks in a 28-day period or the proportion of patients with a greater than 50% reduction in headache frequency as endpoints. When they were used, effect-size analysis was based on these endpoints.

(4) Most comparative trials of two or more active treatments did not include a placebo arm. The scientific rigor of these trials is weak, particularly in light of a potential placebo response (at least 20%) and since improvement over baseline could be a reflection of the natural history of the illness during treatment.¹⁶⁻¹⁸

organizations recognize that specific patient care decisions are the prerogative of the patient and the physician caring for the patient, based on all of the circumstances involved.

(5) Many preventive studies were poorly performed, did not provide adequate details of statistical methods, or were reported only as abstracts, making proper analysis of the evidence difficult.

Alpha-2 agonists

The *AHCPR Technical Review* included 17 controlled trials of alpha-2 agonists for the prevention of migraine: 16 of clonidine,¹⁹⁻³⁴ and one of guanfacine.³⁰ The evidence from these trials suggests that alpha-2 agonists are minimally, and not conclusively, efficacious. Three of 11 placebo-controlled trials of clonidine found a significant difference in favor of the active agent, but the magnitude of the effect was small.^{23,27,28} One study found that guanfacine was significantly better than placebo at reducing headache frequency, but no data on the magnitude of the effect were reported.³⁰

Two comparative trials comparing clonidine with the beta-blockers metoprolol³¹ and propranolol yielded mixed results.³² Two additional comparative trials showed no significant differences among clonidine, practolol^{*23} and pindolol.³³ (The latter two agents are beta-blockers with intrinsic sympathomimetic activity.) One trial each found no significant differences between clonidine and pizotifen^{*},³⁴ or between clonidine and carbamazepine.³³

Clonidine's most commonly reported adverse events were drowsiness and tiredness. These and other symptoms were reported by a high proportion of patients, but were usually neither serious nor cause for withdrawal from the trials. In studies comparing clonidine with beta-

^{*} Currently not available in the US.

^{*} Currently not available in the US.

blockers, adverse events occurred at similar rates for both interventions. No information was available on adverse events associated with guanfacine.

Anticonvulsants

Nine controlled trials of five different anticonvulsants were included in the *AHCPR Technical Review*.^{33, 35-42} Five studies provided strong and consistent support for the efficacy of divalproex sodium³⁴⁻³⁶ and the related compound, sodium valproate.^{38,39} Two placebo-controlled trials of each of these agents showed them to be significantly better than placebo at reducing headache frequency.³⁶⁻³⁹ (A single study, reported in abstract form only, compared divalproex sodium with propranolol and found differences favoring divalproex sodium; however, the statistical significance of these results could not be determined [open-label study with high dropout rates].³⁵) A more recent study (published after December 1996 and therefore not included in the *AHCPR Technical Review*) found divalproex sodium more effective compared with placebo, but not significantly different compared with propranolol, for prevention of migraine in patients with migraine without aura.⁴⁰

Evidence for efficacy of the other anticonvulsants was weaker. The only placebocontrolled trial of carbamazepine suggested a significant benefit, but this trial was inadequately described in several important respects.⁴¹ Another trial, comparing carbamazepine with clonidine and pindolol, suggested that carbamazepine had a weaker effect on headache frequency than either comparator treatment, though differences from clonidine were not statistically significant.³³ The anticonvulsant clonazepam (vs. placebo) was not an effective migraine preventive treatment.⁴² Gabapentin (vs. placebo) was not found to be effective in one study,⁴³ but a more recent trial (not included in the *AHCPR Technical Review* and reported in abstract form with

7

limited information on adverse events) reported clinical efficacy for gabapentin for prevention of migraine.⁴⁴ This randomized controlled trial showed that gabapentin 1800-2400 mg was superior to placebo in reducing the frequency of migraine attacks. Also, the percentage of patients with >50% reduction in headache frequency compared with baseline was higher among the gabapentin patients than among controls.

In one placebo-controlled, double-blind study not included in the *AHCPR Technical Review*, lamotrigine (a new anticonvulsant) failed to show a clinical benefit for migraine prevention.⁴⁵ In a single placebo-controlled crossover trial not included in the *AHCPR Technical Review*, vigabatrin* was found to significantly reduce headache frequency. No serious laboratory or clinical adverse effects were reported, but four patients (17%) dropped out of the trial and 3 patients (13%) were withdrawn due to poor compliance.⁴⁶ Vigabatrin* has caused visual field constriction. ^{47,48}

In three of four placebo-controlled trials, the overall percentage of patients reporting adverse events with divalproex sodium or sodium valproate was not higher than with placebo. The fourth trial found significantly higher rates of nausea, asthenia, somnolence, vomiting, tremor, and alopecia when patients used divalproex sodium. (Additional adverse events are detailed in Table 1.) A significantly higher percentage of patients reported adverse events with carbamazepine than with placebo or pindolol; there was no significant difference in this respect between carbamazepine and clonidine. Limited data were reported on adverse events associated with clonazepam and gabapentin. The most common adverse events reported in association with these treatments were dizziness or giddiness, and drowsiness. Relatively high patient withdrawal rates due to adverse events were reported in some trials.¹²

8

Antidepressants

A total of 16 controlled trials investigated the efficacy of the tricyclic antidepressants amitriptyline, clomipramine, and opipramol^{*}; the selective serotonin re-uptake inhibitors femoxetine*, fluoxetine, and fluvoxamine; and the tetracyclic antidepressant mianserin*.⁴⁹⁻⁶⁵ Amitriptyline has been more frequently studied than the other agents, and is the only antidepressant with fairly consistent support for efficacy in migraine prevention. Three placebocontrolled trials found amitriptyline significantly better than placebo at reducing headache index or frequency.⁴⁹⁻⁵² One of these trials, conducted in patients whose headaches were frequently severe or disabling in intensity, found no significant difference between amitriptyline and propranolol.⁵² Another trial reported that amitriptyline was significantly more efficacious than propranolol for patients with mixed migraine and tension-type headache, while propranolol was significantly better for patients with migraine alone.⁶² Similarly, a trial conducted in a group of patients with mixed migraine and tension-type headache found that amitriptyline was significantly better than timed-released dihydroergotamine* (TR-DHE*) at reducing headache index.65 However, an analysis of the data on headache duration, stratified by severity, showed that amitriptyline was significantly better than TR-DHE* at reducing the number of hours of moderate and mild tensiontype headache-like pain. In contrast, TR-DHE* was significantly better than amitriptyline at reducing the number of hours of extremely severe and severe migraine-like pain.

The evidence was insufficient to support the efficacy of clomipramine,^{53,54} opipramol*,⁶⁰ femoxetine*,^{55,56} fluvoxamine,⁶¹ and mianserin*⁵⁹ for migraine prevention. Fluoxetine (racemic) was significantly better than placebo in one trial of migraine prevention,⁵⁷ but the results were not

^{*} Currently not available in the US.

duplicated in a second study. In contrast, a recent randomized controlled trial not included in the *AHCPR Technical Review* showed that S–fluoxetine* had a possible clinical benefit in migraine prevention, as measured by a reduction in migraine frequency, as early as one month after initiation of therapy.⁶⁶

Anticholinergic symptoms were frequently reported with the tricyclic antidepressants studied, including amitriptyline. Adverse events were less common with selective serotonin reuptake inhibitors, with nausea and sexual dysfunction being the most frequently observed symptoms.¹²

Beta-blockers

The *AHCPR Technical Review* analyzed 74 controlled trials of beta-blockers for migraine prevention, including 46 trials of propranolol, 14 trials of metoprolol, and trials of acebutolol, alprenolol*, atenolol, bisoprolol, nadolol, oxprenolol*, pindolol, practolol*, and timolol. (For a complete list of studies see the *AHCPR Technical Review*.¹²)

Evidence consistently showed the efficacy of propranolol in a daily dose of 120 mg to 240 mg for the prevention of migraine. Twelve of 21 placebo-controlled trials of propranolol allowed estimation of effect sizes for headache frequency or headache index.⁶⁷⁻⁷⁸ The 12 effect-size estimates were statistically homogeneous and, when combined, indicated a high degree of certainty that propranolol provides a moderate reduction in headache frequency or index. (For this analysis, the 95% confidence intervals around the effect-size estimate excluded a very small or

^{*} Currently not available in the US.

very large effect. Three studies comparing daily propranolol doses of 80 mg and 160 mg reported mixed results.⁷⁹⁻⁸¹)

Direct comparisons demonstrated few significant differences in efficacy between propranolol and flunarizine*,⁸²⁻⁸⁵ amitriptyline,^{52,62} naproxen sodium,⁷⁵ mefenamic acid,⁷¹ tolfenamic acid*,^{72,86} divalproex sodium,⁴⁰ and methysergide.^{87,88} All these treatments were effective for migraine prevention. As noted above, one trial comparing propranolol and amitriptyline suggested that propranolol is more efficacious in patients with migraine alone; amitriptyline was superior for patients with mixed migraine and tension-type headache.⁶²

Results from four trials comparing metoprolol with placebo reported mixed results.^{53, 89-91} Direct comparisons of metoprolol with propranolol,^{88,92-94} flunarizine*,^{95,96} and pizotifen*⁹⁷ demonstrated few significant differences, suggesting that metoprolol is efficacious for the prevention of migraine. Timolol,^{77,98,99} atenolol,¹⁰⁰⁻¹⁰² and nadolol¹⁰³⁻¹⁰⁸ are also likely to be beneficial based on comparisons with placebo or with propranolol. Comparisons of nonpharmacological therapies to beta-blockers are reviewed in *Evidenced-Based Guidelines for Migraine Headache: Behavioral and Physical Treatments*⁸ and in the *AHCPR Technical Review*.¹⁰⁹

Beta-blockers with intrinsic sympathomimetic activity (acebutolol, alprenolol*, oxprenolol*, pindolol) appear to be ineffective for the prevention of migraine.¹¹⁰⁻¹¹⁴

A few trials used long-acting or extended-release preparations of propranolol or metoprolol, but evidence was insufficient to determine whether these preparations were more efficacious and/or better tolerated than regular formulations of these agents.^{7378,88,89,115,116}

11

Adverse events most commonly reported with beta-blockers were fatigue, depression, nausea, dizziness, and insomnia. These symptoms appear to be fairly well tolerated and were seldom the cause of premature withdrawal from trials.¹²

Calcium channel antagonists

The literature reviewed identified 45 controlled trials of calcium antagonists, including flunarizine* (25 trials), nimodipine (11 trials), nifedipine (5 trials), verapamil (3 trials), cyclandelate* (three trials), and nicardipine (one trial). (See *AHCPR Technical Review* for a complete list of studies.¹²) Flunarizine* was compared with placebo in eight migraine prevention trials.¹¹⁷⁻¹²⁴ Effect sizes could be calculated for seven of the eight studies.¹¹⁷⁻¹²³ A meta-analysis of these seven trials indicated that they were heterogeneous. The summary effect size obtained was statistically significant in favor of flunarizine*. Five comparisons of flunarizine* with propranolol,⁸²⁻⁸⁵ and two with metoprolol,^{96,125} showed no significant differences between flunarizine* and pizotifen*,¹²⁶⁻¹²⁸ or between flunarizine* and methysergide.¹²⁹ One trial comparing flunarizine* and dihydroergokryptine*¹³⁰ (DEK) reported mixed results, but suggested that differences in the effects of the two treatments were small.

Nimodipine has been less thoroughly studied than flunarizine and had mixed results in placebo-controlled trials. Three of five comparisons with placebo suggested no significant differences,¹³¹⁻¹³³ while the remaining two reported relatively large and statistically significant

^{*} Currently not available in the US.

differences in favor of nimodipine.^{134,135} Comparisons with flunarizine*,¹³⁶ pizotifen*,¹²⁶⁻¹²⁸ and propranolol¹³⁷ showed few significant differences between these agents and nimodipine.

The evidence for nifedipine was difficult to interpret. Two comparisons with placebo yielded similar effect sizes that were statistically insignificant, but the 95% confidence intervals associated with these estimates were large and did not exclude either a clinically important benefit or harm associated with nifedipine.^{138,139} Similarly ambiguous results were reported in one comparison with flunarizine*¹⁴⁰ and in two comparisons with propranolol.^{92,141} One trial found that metoprolol was significantly better than nifedipine at reducing headache frequency.⁹²

Two of three placebo-controlled trials of verapamil found significant differences favoring the active agent, but both positive trials had high dropout rates, rendering the findings uncertain.^{116,142,143} The single negative placebo-controlled trial also included a propranolol treatment arm, and investigators in this trial reported no significant difference between verapamil and propranolol for headache frequency.¹¹⁶

The efficacy of nicardipine is supported by a single comparison with placebo.¹⁴⁴

Cyclandelate* has not been tested in placebo-controlled trials for migraine prevention, but it has been compared with other migraine preventive medications. One trial each showed cyclandelate* to be less effective than flunarizine*,¹⁴⁵ more effective than pizotifen*,¹⁴⁶ and not significantly different from propranolol.¹⁴⁷ In a recent randomized, controlled trial not included in the *AHCPR Technical Review*, cyclandelate was not significantly different than placebo or propranolol. Both active treatments were well-tolerated.¹⁴⁸

The trials reviewed in the *AHCPR Technical Review* provided little useful information on the risk of adverse events with these agents. The proportion of patients reporting adverse events varied considerably from trial to trial, even among trials reporting on the same pharmacological agent at the same dose. The adverse events most commonly associated with flunarizine* were sedation, weight gain, and abdominal pain. Symptoms reported with other calcium channel antagonists included dizziness, edema, flushing, and constipation. Two trials of verapamil and one of nifedipine reported high dropout rates due to adverse events.¹²

NSAIDs

The *AHCPR Technical Review* reviewed 23 controlled trials of 10 different Nonsteroidal anti-inflammatory drugs (NSAIDs).^{71,72,95,102,149-165} A meta-analysis of five of seven placebocontrolled trials of naproxen or naproxen sodium suggested a modest, but statistically significant, effect on headache index or frequency.^{75,149-154} Similar trends were observed in placebo-controlled trials of flurbiprofen,¹⁶¹ indobufen*,¹⁶² ketoprofen,¹⁰² lornoxicam*,¹⁶⁴ mefenamic acid,⁷¹ and tolfenamic acid*,^{72,160} but fewer studies supported efficacy for each of these agents. Placebocontrolled trials of aspirin,^{155,156} aspirin plus dipyridamole,^{156,157} fenoprofen,^{158,159} and indomethacin¹⁶³ were inconclusive. In a placebo-controlled, randomized, double-blind trial, nabumetone, an NSAID, was not found to be significantly different from placebo in reducing migraine frequency.¹⁶⁶

Comparisons of NSAIDs with the beta-blockers propranolol^{165,167} and metoprolol⁹⁴ demonstrated no important differences. In general, the NSAIDs tested (aspirin, mefenamic acid, naproxen sodium, and tolfenamic acid*) had effects which, while not significantly different, appeared to be slightly smaller in magnitude than those associated with beta-blockers.¹²

^{*} Currently not available in the US.

One trial compared naproxen sodium and pizotifen* and found no significant difference between them for headache index.¹⁴⁹

The proportion of patients reporting adverse events with naproxen or naproxen sodium ranged from 13% to 26%, and 2% to 10% of patients withdrew prematurely due to adverse events. Similar rates were reported in trials of other NSAIDs. These rates were not significantly higher than those seen with placebo, except in trials of flurbiprofen and lornoxicam^{*}.¹²

The most commonly reported adverse events with all NSAIDs were gastrointestinal symptoms; these included nausea, vomiting, gastritis, and blood in the stool. In the trials reviewed, such symptoms were reported by 3% to 45% of study participants.¹²

Serotonergic agents

Ergot derivatives – Thirteen controlled trials examined the efficacy of ergot derivative compounds for the prevention of migraine.^{65,130,168-178} TR-DHE*, in a daily dose of 10 mg, had the strongest support, with consistently positive findings in four placebo-controlled trials.¹⁶⁹⁻¹⁷² Another trial found no significant difference for headache index between a 10-mg dose once daily of TR-DHE* and a 5-mg dose twice daily.¹⁷⁵ As described above, one trial of TR-DHE* vs. amitriptyline was conducted in a group of patients with mixed migraine and tension-type headache.⁶⁵ Amitriptyline was significantly better than TR-DHE* at reducing headache index, and at reducing the number of hours of moderate and mild tension-type headache-like pain. In contrast, TR-DHE* was significantly better than amitriptyline at reducing the number of hours of extremely severe and severe migraine-like pain.

^{*} Currently not available in the US.

The efficacy of DEK* is less well established than that of TR-DHE*, but is supported by one positive placebo-controlled trial conducted among women with menstrual migraine,¹⁷⁴ and by one comparison each with methysergide¹⁷⁸ and flunarizine*.¹³⁰ One direct comparison of TR-DHE* and DEK* showed similar reductions in headache index and frequency with either treatment.¹⁷⁷

Evidence is insufficient for the efficacy of ergotamine¹⁷⁶ or ergotamine plus caffeine plus butalbital plus belladonna alkaloids (Cafergot compound®)¹⁶⁸ for migraine prevention.

Limited information was reported on adverse events associated with these agents. The most commonly reported events for all the ergot alkaloids were gastrointestinal symptoms, including dyspepsia, epigastric pain, nausea, and vomiting.¹²

Methysergide – Methysergide is a semi-synthetic ergot alkaloid that is structurally related to methylergonovine. It was one of the first pharmacological agents to be used and studied for the prevention of migraine, but its usefulness is now limited by reports of retroperitoneal and retropleural fibrosis associated with long-term, mostly uninterrupted, administration. Seventeen controlled trials of methysergide for migraine prevention were identified.^{87,88,129,176,178-187} Four placebo-controlled trials suggested that methysergide was significantly better than placebo at reducing headache frequency.¹⁷⁹⁻¹⁸²

Four trials comparing methysergide and pizotifen*^{181,183-185} showed no statistically significant differences between the two treatments for headache index or frequency. The combined effect size from two of these trials suggested that methysergide was not better than pizotifen* to any clinically important degree. Similarly, two trials directly comparing methysergide and propranolol failed to demonstrate any statistically significant differences between these

16

treatments.^{87,88} However, the reported differences in response to the two pharmacological agents suggested that methysergide is not better than propranolol to any clinically significant degree. The only trial comparing methysergide with metoprolol reported an unusually low response to metoprolol (6%) and thus probably exaggerated the relative efficacy of methysergide.⁸⁸

Methysergide was compared with flumedroxone^{*},¹⁸⁶ oxitriptan^{*},^{187,188} lisuride^{*},¹⁸⁹ DEK^{*},¹⁷⁸ ergotamine,¹⁷⁶ and flunarizine^{*}.¹²⁹ These trials were too small to demonstrate equivalence and failed to show any statistically significant differences.

Methysergide was associated with a higher incidence of adverse events than was placebo. Gastrointestinal complaints were most common and included nausea, vomiting, abdominal pain, and diarrhea. Also frequently reported were leg symptoms (restlessness or pain), dizziness, giddiness, drowsiness, lassitude, and paresthesia. Adverse events were no more common with methysergide than with pizotifen*. The duration of the trials reviewed here was too short to detect the fibrotic complications sometimes observed with long-term use of methysergide. The manufacturer's labeling suggests that methysergide be discontinued for 3 to 4 weeks after each 6-month course of treatment.¹²

Miscellaneous serotonergic agents – Other serotonergic agents that have been evaluated for the prevention of migraine include pizotifen* (26 trials), lisuride* (six trials), oxitriptan* (four trials), iprazochrome* (two trials), and tropisetron* (two trials) (See *AHCPR Technical Review* for complete listing of trials.¹²) Evidence was inconsistent for the efficacy of pizotifen*^{149,181,190-198} from 11 placebo-controlled trials and 19 comparisons with other agents.^{34,97,126-128,146,149,181,183-}

^{*} Currently not available in the US.

^{185,196,199-205} Analysis of the placebo-controlled trials suggested a large clinical effect that was statistically significant. In direct comparisons with other agents known to be efficacious for migraine prevention, no significant differences were demonstrated between pizotifen* and flunarizine*,¹²⁶⁻¹²⁸ methysergide,^{181,183-185} naproxen sodium,¹⁴⁹ or metoprolol.⁹⁷ However, in the 26 trials reviewed, pizotifen* was generally poorly tolerated.¹² Substantial weight gain, tiredness, and/or drowsiness were frequently reported. Pizotifen* was associated with a high rate of withdrawals due to adverse events.

Lisuride* has consistent support from four placebo-controlled trials suggesting a significant benefit.²⁰⁶⁻²⁰⁹ Direct comparisons with pizotifen*²⁰¹ and with methysergide¹⁸⁹ demonstrated no significant differences between lisuride* and these comparator treatments. Lisuride* was associated with fewer adverse events than pizotifen* and had a lower rate of patient withdrawals due to adverse events.¹²

None of the other serotonergic agents tested (iprazochrome*,¹⁹⁶ tropisetron*,²¹⁰ or oxitriptan*²¹¹⁻²¹³) was shown to be more effective than placebo.

Other treatments

Hormone Therapy – Six controlled trials examined the efficacy of estrogens and/or progestogens for migraine prevention. The trials were all relatively small, and they varied markedly in patient population, dosages used and clinical results. Two placebo-controlled trials of estradiol used perimenstrually in a gel or patch form suggested that a relatively high dose of this hormone (1.5 mg per day [gel]) may be efficacious in women whose migraine headaches are closely associated with the menstrual cycle.^{214,215} One additional study (not included in the

18

AHCPR Technical Review) is consistent with these previous reports in reporting that estradiol (1.5 mg per day-[gel]) is significantly more effective than placebo in preventing migraine attacks associated with the menstrual cycle. A lower dose (50 mcg per day [patch]) was no more efficacious than placebo.²¹⁶ Furthermore, the attacks that did occur were shorter in duration.²¹⁵ This also was supported by a study not reviewed in the *AHCPR Technical Review* that found that an estradiol patch of 50 mcg per day (a relatively low dose) was not significantly more effective than placebo, as measured by headache duration or headache intensity.²¹⁷ Two placebo-controlled trials of flumedroxone*, a modified oral progestogen, suggested that this agent may be efficacious, again especially among women whose migraine attacks are associated with the menstrual cycle.^{218,219} An additional trial comparing flumedroxone* and methysergide, in a poorly-described patient cohort, reported lower mean headache frequency with methysergide, but could not be analyzed statistically.¹⁸⁶ The evidence does not support the efficacy of estradiol or flumedroxone* in women whose migraines are not associated with their menstrual cycle or in men who have migraine.

A single trial, comparing a combination oral contraceptive (Ovral® [norgestrel 0.5 mg plus ethinyl estradiol 50 mcg]) with no treatment, found no benefit from the active treatment.²²⁰

Adverse events associated with estradiol were minimal and caused very few withdrawals. Adverse events were much more common with flumedroxone* than with placebo or methysergide. The most frequently reported symptoms among women taking flumedroxone* were nausea, mastitis, polymenorrhea, and other menstrual disturbances; men commonly reported drowsiness, dyspepsia, and decreased libido.¹²

^{*} Currently not available in the US.

Feverfew – Two trials, distinctly different in design, compared the herbal remedy, feverfew, with placebo or no treatment. One trial was conducted in a self-selected group of feverfew users and showed that withdrawal of feverfew led to a statistically significant increase in headache frequency.²²¹ The other, more conventional, trial was conducted in a larger group of migraineurs, most of whom (71%) had never used feverfew.²²² This trial reported a smaller difference between feverfew and the control treatment than did the first trial, but still found the difference to be statistically significant in favor of feverfew. A recent double-blind, randomized, crossover trial (not included in the *AHCPR Technical Review*) tested the efficacy of feverfew compared with placebo and reported that treatment with feverfew was associated with a significant reduction in pain intensity and nonheadache symptoms (nausea, vomiting, photophobia, and phonophobia).²²³ One trial reported no significant differences between feverfew, given as an alcoholic extract, and placebo for reducing migraine frequency (not included in the *AHCPR Technical Review*).²²⁴

Limited information indicates that adverse events were no more common with feverfew than with the control treatment.¹²

Review of Studies of Vitamins and Minerals Not Included in the AHCPR Technical Review

Magnesium –Magnesium replacement has been studied in two trials of migraine prevention^{225,226} and in one trial of migraine associated with premenstrual syndrome.²²⁷ Two of the three studies favored the use of magnesium over placebo, but the third study failed to show any added benefit. These three studies measured different endpoints. **Riboflavin** – One trial compared a high dose of vitamin B_2 (400 mg) against placebo. A significant benefit was observed three and four months following initiation of treatment.²²⁸

C. Transition from Evidence to Guidelines

Recommendations for migraine prevention and Guidelines cannot be based solely on the *AHCPR Technical Review* because the report summarizes only the results of randomized, controlled trials of pharmacological treatments for the prevention of migraine. It does not address the general principles of care for migraine prevention, and it does not discuss which medication should be considered first. This fine-tuning process requires a consensus that incorporates levels of quality of the evidence, magnitude of the benefit of a particular medication, clinical impressions from prior experience, tolerability, and safety profile.

D. General Principles of Management

The following consensus-based (not evidence-based) principles of care will enhance the success of preventive treatment. Additional success could be achieved when considering patient preference (formulations, cost, dosing schedules, and tolerability). Consideration of nonpharmacological therapies are reviewed in the *Evidenced-Based Guidelines for Migraine Headache: Behavioral and Physical Treatments*.⁸

1. Medication use:

- A. Initiate therapy with the lowest effective dose. Begin with a low dose of the chosen pharmacological agent and increase the dose slowly until clinical benefits are achieved in the absence of adverse events or until limited by adverse events.
- B. Give each treatment an adequate trial. A clinical benefit may take as long as two to three months to manifest itself.
- C. Avoid interfering medications (e.g., overuse of certain acute medications such as ergotamine).
- D. Use of a long-acting formulation may improve compliance.
- 2. Patient education:
 - A. Maximize compliance. Discuss with the patient the rationale for a particular treatment, when and how to use it, and what adverse events are likely.
 - B. Address patient expectations. Discuss with the patient the expected benefits of therapy and how long it will take to achieve them.
 - C. Create a formal management plan
- 3. Evaluation:
 - A. Monitor the patients' headaches by having them keep headache diaries. Diaries help to track headache and related symptoms from one clinic visit to another. By consensus, they are considered the "gold standard" in headache attack evaluation. Diaries should be user-friendly and should measure attack frequency, severity, duration, disability, response to type of treatment, and adverse effects of medication.

- B. Re-evaluate therapy. After a period of stability, consider tapering or discontinuing treatment.
- 4. Coexisting (comorbid) conditions: Some conditions are more common in persons with migraine. Take into account the presence of coexisting diseases. These include stroke, myocardial infarction, Raynaud's phenomenon, epilepsy, affective disorders, and anxiety disorders. Coexisting diseases present both treatment opportunities and limitations. For example:
 - A. Once the coexisting condition has been identified, select a pharmacological agent that will treat both disorders.
 - B. Establish that the coexisting condition is not a contraindication for the selected migraine therapies (e.g., beta-blockers are contraindicated in patients with asthma).
 - C. Establish that the treatments being used for coexisting conditions do not exacerbate migraine.
 - D. Beware of interactions between pharmacological agents used for migraine and those used for other conditions.
 - E. Direct special attention to women who are pregnant or want to become pregnant. Preventive medications may have teratogenic effects. If treatment is absolutely necessary, select a treatment with the lowest risk of adverse effects to the fetus.

E. Specific Treatment Recommendations

Individual medications have been put into treatment groups based on their established clinical efficacy, significant adverse events, safety profile, and clinical experience of the US Headache Consortium participants:

- Group 1. Medications with proven high efficacy and mild-to-moderate adverse events.
- Group 2. Medications with lower efficacy (i.e., limited number of studies, studies reporting conflicting results, efficacy suggesting only "modest" improvement) and mild-to-moderate adverse events.
- Group 3. Medication use based on opinion, not randomized controlled trials.
 - a) mild-to-moderate adverse events,
 - b) frequent or severe adverse events (or safety concerns), complex management issues (special diets, high potential for severe adverse drug interactions, or drug holidays).
- Group 4. Medication with proven efficacy but with frequent or severe adverse events (or safety concerns), or complex management issues (special diets, high potential for severe adverse drug interactions, or drug holidays).
- Group 5. Medication proven to have limited or no efficacy.

Table 1 provides a comprehensive review of the level and quality of scientific evidence found in the literature and based on clinical experience. Treatments were included in a specific group based on these findings. The combined list of treatments and group assignments appears in Table 2.

F. Future Research

Although many preventive drugs reviewed are rated as Class C for quality of the evidence, extensive clinical experience suggests their utility. Future directions in migraine prevention should include validating these clinical observations in scientifically sound, randomized, and controlled trials. Other shortcomings of the existing evidence became apparent during this review and analysis, and several areas worthy of future investigation include:

- acceptability, long-term use, safety, and effectiveness of specific preventive therapies and preventive therapies in general
- use of combination therapies:
 - drug therapy combined with behavioral treatment
 - combinations of two or more drugs
- placebo-controlled studies of older pharmacological agents, such as methylergonovine, phenelzine, and nortriptyline
- best duration of preventive treatment
- predictors of remission with or response to preventive treatment
- issues regarding comorbidities and use of:
 - combinations of treatments for migraine and comorbid conditions

- single agents for both migraine and comorbid conditions
- development of stepped care and other treatment strategies for particular types of migraine headache or particular subgroups of migraine patients
- compliance with preventive therapies

Acknowledgments

The authors and US Headache Consortium wish to thank Starr Pearlman, PhD, Joanne Okagaki, and Rebecca Gray, DPhil, for their help in preparing this manuscript and for their administrative support. We also wish to acknowledge the scientific advice of Drs. Jes Olesen, Jean Schoenen, Helene Massiou, Peer Tfelt Hansen, F. Cankat Tulunay, and Kai Jensen.

Funding and Support

The Evidenced-Based Guidelines for Migraine Headache were supported by: Abbott Laboratories, AstraZeneca, Bristol Myers Squibb, Glaxo Wellcome, Merck, Pfizer, Ortho-McNeil, and the AAN Education & Research Foundaiton, along with the seven participant member organizations.

G. References

1. Collins JG. Prevalence of selected chronic conditions, United States, 1979-1981. *Vital Health Statistics*. 1986;10(155):1-66.

2. Stewart WF, Shechter A, Rasmussen RK. Migraine prevalence. A review of populationbased studies. *Neurology*. 1994;44(6 suppl 4):S17-S23.

3. Lipton RB, Stewart WF, Simon D. Medical consultation for migraine: results from the American Migraine Study. *Headache*. 1998;38(2):87-96.

4. How is your doctor treating you? *Consumer Reports*.. February 1995;81-88.

5. Rasmussen BK. Epidemiology of headache. *Cephalalgia*. 1995;15(1):45-68.

6. Lipton RB. Disability assessment as a basis for stratified care. *Cephalalgia*. 1998;18(suppl 22):40-46.

7. Matchar DB, Young WB, Rosenberg JA, et al. Evidence-based guidelines for migraine headache in the primary care setting: pharmacological management of acute attacks. (http://www.aan.com)

8. Campbell JK, Penzien D, Wall EM. Evidenced-based guidelines for migraine headache: behavioral and physical treatments. (http://www.aan.com)

9. Frishberg B, Rosenberg JH, Matchar DB, Pietrzak MP, Rozen TD. Evidenced-based guidelines in the primary care setting: neuroimaging in patients with nonacute headache (in preparation). (http://www.aan.com)

10. Tfelt-Hansen P, Welch KMA. General principles of pharmacologic treatment. In: Oleson J, Tfelt-Hansen P, Welsh KMA, eds. *The Headaches*. New York, NY:Raven Press, 1993:299-303.

11. Silberstein SD, Lipton RB. Chronic daily headache. In: Goadsby PJ, Silberstein SD, eds. *Blue Books of Practical Neurology: Headache*. Boston, MA:Butterworh-Heinemann; 1997:201-25.

12. Gray RN, Goslin RE, McCrory DC, Eberlein K, Tulsky J, Hasselblad V. Drug *Treatments for the Prevention of Migraine Headache*. Technical Review 2.3, February 1999. (Prepared for the Agency for Health Care Policy and Research under Contract No. 290-94-2025. Available from the National Technical Information Service; NTIS Accession No. 127953.)

13. McCroy D, Matchar DB, Rosenberg JH, Silberstein SD. Evidenced-based guidelines for migraine headache: overview of program description and methodology (http://www.aan.com).

14. Headache Classification Committee of the International Headache Society. Classification and diagnostic criteria for headache disorders, cranial neuralgias, and facial pain. Cephalalgia 1988;8(suppl 7):1-96.

15. International Headache Society Committee on Clinical Trials in Migraine. Guidelines for controlled trials of drugs in migraine. Cephalalgia 1991;11:1-12.

16. Massiou H, Tzourio C, Bousser MG. Methodology of treatment trials for migraine prophylaxis. In: Olesen J, Tfelt-Hansen P, eds. *Headache Treatment: Trial Methodology and New Treatment*. Philadelphia, PA: Lippincott-Raven; 1997:125-133.

17. Spierings ELH. *Management of Migraine*. Boston, MA: Butterworth-Heinemann; 1996:95.

18. Steiner TJ. Ethical aspects of headache treatment trials. In: Olesen J, Tfelt-Hansen P, eds. *Headache Treatment: Trial Methodology and New Treatment*. Philadelphia, PA:Lippincott-Raven; 1997:71-8.

19. Adam EI, Gore SM, Price WH. Double-blind trial of clonidine in the treatment of migraine in a general practice. *J Coll Gen Pract.* 1978;28(195):587-590.

20. Boisen E, Deth S, Hübbe P, Jansen J, Klee A, Leunbach G. Clonidine in the prophylaxis of migraine. *Acta Neurol Scand.* 1978;58(5):288-295.

21. Bredfeldt RC, Sutherland JE, Kruse JE. Efficacy of transdermal clonidine for headache prophylaxis and reduction of narcotic use in migraine patients: a randomized crossover trial. *J Fam Pract* 1989;29(2):153-156; discussion 157-158.

22. Das SM, Ahuja GK, Narainaswamy AS. Clonidine in prophylaxis of migraine. *Acta Neurol Scand.* 1979;60(4):214-217.

23. Kallanranta T, Hakkarainen H, Hokkanen E, Tuovinen T. Clonidine in migraine prophylaxis. *Headache*. 1977;17(4):169-172.

24. Mondrup K, Møler CE. Prophylactic treatment of migraine with clonidine: a controlled clinical trial. *Acta Neurol Scand.* 1977;56(5):405-412.

25. Ryan RE Sr, Diamond S, Ryan RE Jr. Double-blind study of clonidine and placebo for the prophylactic treatment of migraine. *Headache*. 1975;15(3):202-210.

26. Shafar J, Tallett ER, Knowlson PA. Evaluation of clonidine in prophylaxis of migraine. Double-blind trial and follow-up. *Lancet.* 1972;1(747):403-407.

27. Sjaastad O, Stensrud P. 2-(2.6-dichlorophenylamino)-2-imidazoline hydrochloride (ST 155 or Catapresan) as a prophylactic remedy against migraine. *Acta Neurol Scand*. 1971;47(1):120-122.

28. Stensrud P, Sjaastad O. Clonidine (Catapresan)-double-blind study after long-term treatment with the drug in migraine. *Acta Neurol Scand.* 1976;53(3):233-236.

29. Wilkinson M. Preliminary report on the use of clonidine (Boehringer Ingelheim) in the treatment of migraine. *Res Clin Stud Headache*. 1970;3:315-320.

30. Elkind AH, Webster C, Herbertson RK. Efficacy of guanfacine in a double-blind parallel study for migraine prophylaxis. *Cephalalgia*. 1989;9(suppl 10):369-370.

31. Louis P, Schoenen J, Hedman C. Metoprolol v. clonidine in the prophylactic treatment of migraine. *Cephalalgia*. 1985;5(3):159-165.

32. Kås B, Nestvold K. Propranolol (Inderal) and clonidine (Catapressan) in the prophylactic treatment of migraine: a comparative trial. *Acta Neurol Scand.* 1980;61(6):351-356.

33. Anthony M, Lance JW, Somerville B. A comparative trial of prindolol, clonidine, and carbamazepine in the interval therapy of migraine. *Med J Aust.* 1972;1(26):1343-1346.

34. Behan PO. Prophylactic treatment for migraine: a comparison of pizotifen and clonidine. *Cephalalgia.* 1985;5(suppl 3):524-525.

35. Klapper JA. An open label cross-over comparison of divalproex sodium and propranolol HCl in the prevention of migraine headaches. *Headache Q.* 1994;5(1):50-53.

36. Klapper J. Divalproex sodium for migraine prophylaxis: a dose-controlled study. Cephalalgia 1997;17(2):103-108.

37. Mathew NT, Saper JR, Silberstein SD, et al. Migraine prophylaxis with divalproex. Arch Neurol 1995;52(3):281-286.

38. Hering R, Kuritzky A. Sodium valproate in the prophylactic treatment of migraine: a double-blind study versus placebo. *Cephalalgia*. 1992;12(2):81-84.

39. Jensen R, Brinck T, Olesen J. Sodium valproate has a prophylactic effect in migraine without aura: a triple-blind, placebo-controlled crossover study. *Neurology*. 1994;44(4):647-651.

40. Kaniecki RG. A comparison of divalproex with propranolol and placebo for the prophylaxis of migraine without aura. *Arch Neurol.* 1997;54(9):1141-1145.

41. Rompel H, Bauermeister PW. Aetiology of migraine and prevention with carbamazepine (Tegretol): results of a double-blind, cross-over study. *S Afr Med J*. 1970;44(4):75-80.

42. Stensrud P, Sjaastad O. Clonazepam (rivotril) in migraine prophylaxis. *Headache*. 1979;19(6):333-334.

43. Wessely P, Baumgartner C, Klingler D, et al. Preliminary results of a double-blind study with the new migraine prophylactic drug Gabapentin. *Cephalalgia*. 1987;7(suppl 6):477-478.

44. Mathew N, Saper J, Magnus-Miller L. Efficacy and safety of gabapentin (Neurontin®) in migraine prophylaxis. *17th Annual Meeting of the American Pain Society Program Book*; San Diego, CA; November 5-8, 1998. Abstract 645.

45. Steiner TJ, Findley LJ, Yuen AW. Lamotrigine versus placebo in the prophylaxis of migraine with and without aura. *Cephalalgia*. 1997;17(2):109-112.

46. Ghose K, Niven B, McLeod A, Berry D. Vigabatrin in the prophylaxis of drug resistant migraine: a double blind crossover comparison with placebo. *Cephalalgia*. 1996;16:367. Abstract 330.

47. Eke T, Talbot JF, Lawden MC. Severe persistent visual field constriction associated with vigabatrin. *Br Med J.* 1997; 314(7075):180-181.

48. Mackenzie R, Kirstorner A. Severe persistent visual field constriction associated with vigabatrin. Asymptomatic as well as symptomatic deficits occur with vigabatrin. *Br Med J.* 1998; 316(7126):233.

49. Couch JR, Hassanein RS. Migraine and depression: effect of amitriptyline prophylaxis. *Trans Am Neurol Assoc.* 1976;101:234-237.

50. Couch JR, Hassanein RS. Amitriptyline in migraine prophylaxis. *Arch Neurol*. 1979;36(11):695-699.

51. Gomersall JD, Stuart A. Amitriptyline in migraine prophylaxis. Changes in pattern of attacks during a controlled clinical trial. *J Neurol Neurosurg Psychiatry*. 1973;36(4):684-690.

52. Ziegler DK, Hurwitz A, Hassanein RS, Kodanaz HA, Preskorn SH, Mason J. Migraine prophylaxis: a comparison of propranolol and amitriptyline. *Arch Neurol.* 1987;44(5):486-489.

53. Langohr HD, Gerber WD, Koletzki E, Mayer K, Schroth G. Clomipramine and metoprolol in migraine prophylaxis: a double-blind crossover study. *Headache*. 1985;25(2):107-113.

54. Noone JF. Clomipramine in the prevention of migraine. *J Int Med Res.* 1980;8(suppl 3):49-52.

55. Orholm M, Honor, PF, Zeeberg I. A randomized general practice group-comparative study of femoxetine and placebo in the prophylaxis of migraine. *Acta Neurol Scand*. 1986;74(3):235-239.

56. Zeeberg I, Orholm M, Nielsen JD, Honor, PL, Larsen JJ. Femoxetine in the prophylaxis of migraine: a randomised comparison with placebo. *Acta Neurol Scand.* 1981;64(6):452-459.

57. Adly C, Straumanis J, Chesson A. Fluoxetine prophylaxis of migraine. *Headache*. 1992;32(2):101-104.

58. Saper JR, Silberstein SD, Lake AE III, Winters ME. Double-blind trial of fluoxetine: chronic daily headache and migraine. *Headache*. 1994;34(9):497-502.

59. Monro P, Swade C, Coppen A. Mianserin in the prophylaxis of migraine: a double-blind study. *Acta Psychiatr Scand.* 1985;72(suppl 320):98-103.

60. Jacobs H. A trial of opipramol in the treatment of migraine. *J Neurol Neurosurg Psychiatry*. 1972;35(4):500-504.

61. Bánk J. A comparative study of amitriptyline and fluvoxamine in migraine prophylaxis. *Headache*. 1994;34(8):476-478.

62. Mathew NT. Prophylaxis of migraine and mixed headache. A randomized controlled study. *Headache*. 1981;21(3):105-109.

63. Andersson PG, Petersen EN. Propranolol and femoxetine, a 5HT-uptake inhibitor, in migraine prophylaxis: a double-blind crossover study. *Acta Neurol Scand.* 1981;64(4):280-288.

64. Kangasniemi PJ, Nyrke T, Lang AH, Petersen E. Femoxetine—a new 5-HT uptake inhibitor—and propranolol in the prophylactic treatment of migraine. *Acta Neurol Scand*. 1983;68(4):262-267.

65. Bonuso S, Di Stasio E, Barone P, Steardo L. Timed-release dihydroergotamine in the prophylaxis of mixed headache: a study versus amitriptyline. *Cephalalgia*. 1983;3(suppl 1):175-178.

66. Steiner TJ, Ahmed F, Findley LJ, MacGregor EA, Wilkinson M. S-fluoxetine in the prophylaxis of migraine: a phase II double-blind randomized placebo-controlled study. *Cephalalgia.* 1998;18(5):283-286.

67. Ahuja GK, Verma AK. Propranolol in prophylaxis of migraine. *Indian J Med Res.* 1985;82:263-265.

68. Børgesen SE, Nielsen JL, Møler CE. Prophylactic treatment of migraine with propranolol: a clinical trial. *Acta Neurol Scand.* 1974;50(5):651-656.

69. Dahlöf C. No clearcut longterm prophylactic effect of one month of treatment with propranolol in migraineurs. *Cephalalgia*. 1987;7(suppl 6):459-60.

70. Forssman B, Henriksson KG, Johannsson V, Lindvall L, Lundin H. Propranolol for migraine prophylaxis. *Headache*. 1976;16(5):238-245.

71. Johnson RH, Hornabrook RW, Lambie DG. Comparison of mefenamic acid and propranolol with placebo in migraine prophylaxis. *Acta Neurol Scand*. 1986;73(5):490-492.

72. Mikkelsen B, Pedersen KK, Christiansen LV. Prophylactic treatment of migraine with tolfenamic acid, propranolol, and placebo. *Acta Neurol Scand.* 1986;73(4):423-427.

73. Pita E, Higueras A, Bolaños J, Perez N, Mundo A. Propranolol and migraine: a clinical trial. *Arch Farmacol Toxicol*. 1977;3(3):273-278.

74. Pradalier A, Serratrice G, Collard M, et al. Long-acting propranolol in migraine prophylaxis: results of a double-blind, placebo-controlled study. *Cephalalgia*. 1989;9(4):247-253.

75. Sargent J, Solbach P, Damasio H, Baumel B, Corbett J, Eisner L, Jessen B, Kudrow L, Mathew N, Medina J. A comparison of naproxen sodium to propranolol hydrochloride and a placebo control for the prophylaxis of migraine headache. *Headache*. 1985;25(6):320-324.

76. Stensrud P, Sjaastad O. Short-term clinical trial of propranolol in racemic form (Inderal), D-propranolol, and placebo in migraine. *Acta Neurol Scand.* 1976;53(3):229-232.

77. Tfelt-Hansen P, Standnes B, Kangasniemi P, Hakkarainen H, Olesen J. Timolol vs. propranolol vs. placebo in common migraine prophylaxis: a double-blind multicenter trial. *Acta Neurol Scand.* 1984;69(1):1-8.

78. Wideræ TE, Vigander T. Propranolol in the treatment of migraine. *Br Med J*. 1974;2(921):699-701.

79. Al-Qassab HK, Findley LJ. Comparison of propranolol LA 80 mg and propranolol LA 160 mg in migraine prophylaxis: a placebo-controlled study. Cephalalgia 1993;13(2):128-31.

80. Carroll JD, Reidy M, Savundra PA, Cleave N, McAinsh J. Long-acting propranolol in the prophylaxis of migraine: a comparative study of two doses. *Cephalalgia*. 1990;10(2):101-105.

81. Havanka-Kanniainen H, Hokkanen E, Myllylä VV. Long-acting propranolol in the prophylaxis of migraine: comparison of the daily doses of 80 mg and 160 mg. *Headache*. 1988;28(9):607-611.

82. Gawel MJ, Kreeft J, Nelson RF, Simard D, Arnott WS. Comparison of the efficacy and safety of flunarizine to propranolol in the prophylaxis of migraine. *Can J Neurol Sci.* 1992;19(3):340-345.

83. Lücking CH, Oestreich W, Schmidt R, Soyka D. Flunarizine vs. propranolol in the prophylaxis of migraine: two double-blind comparative studies in more than 400 patients. *Cephalalgia.* 1988;8(suppl 8):21-26.

84. Ludin HP. Flunarizine and propranolol in the treatment of migraine. *Headache*. 1989;29(4):219-224.

85. Shimell CJ, Fritz VU, Levien SL. A comparative trial of flunarizine and propranolol in the prevention of migraine. *S Afr Med J.* 1990;77(2):75-77.

86. Kjærsgård Rasmussen MJ, Holt Larsen B, Borg L, Soelberg Sørensen P, Hansen PE. Tolfenamic acid versus propranolol in the prophylactic treatment of migraine. *Acta Neurol Scand*. 1994;89(6):446-450.

87. Behan PO, Reid M. Propranolol in the treatment of migraine. *Practitioner*. 1980;224(1340):201-203.

88. Steardo L, Bonuso S, Di Stasio E, Marano E. Selective and non-selective beta-blockers: are both effective in prophylaxis of migraine? A clinical trial versus methysergide. *Acta Neurol.* (Napoli) 1982;4(3):196-204.

89. Andersson PG, Dahl S, Hansen JH, Hansen PE, Hedman C, Kristensen TN, de Fine Olivarius B. Prophylactic treatment of classical and non-classical migraine with metoprolol: a comparison with placebo. *Cephalalgia*. 1983;3(4):207-212.

90. Kangasniemi P, Andersen AR, Andersson PG, et al. Classic migraine: effective prophylaxis with metoprolol. *Cephalalgia*. 1987;7(4):231-238.

91. Steiner TJ, Joseph R, Hedman C, Rose FC. Metoprolol in the prophylaxis of migraine: parallel-groups comparison with placebo and dose-ranging follow-up. *Headache*. 1988;28(1):15-23.

92. Gerber WD, Diener HC, Scholz E, Niederberger U. Responders and non-responders to metoprolol, propranolol, and nifedipine treatment in migraine prophylaxis: a dose-range study based on time-series analysis. *Cephalalgia*. 1991;11(1):37-45.

93. Kangasniemi P, Hedman C. Metoprolol and propranolol in the prophylactic treatment of classical and common migraine: a double-blind study. *Cephalalgia*. 1984;4(2):91-96.

94. Olsson JE, Behring HC, Forssman B, et al. Metoprolol and propranolol in migraine prophylaxis: a double-blind multicentre study. *Acta Neurol Scand.* 1984;70(3):160-168.

95. Grotemeyer KH, Scharafinski HW, Schlake HP, Husstedt IW. Acetylsalicylic acid vs. metoprolol in migraine prophylaxis: a double-blind cross-over study. *Headache*. 1990;30(10):639-641.

96. Sørensen PS, Larsen BH, Rasmussen MJ, et al. Flunarizine versus metoprolol in migraine prophylaxis: a double-blind, randomized parallel group study of efficacy and tolerability. *Headache*. 1991;31(10):650-657.

97. Vilming S, Standnes B, Hedman C. Metoprolol and pizotifen in the prophylactic treatment of classical and common migraine: a double-blind investigation. *Cephalalgia*. 1985;5(1):17-23.

98. Briggs RS, Millac PA. Timolol in migraine prophylaxis. *Headache*. 1979;19(7):379-381.

99. Stellar S, Ahrens SP, Meibohm AR, Reines SA. Migraine prevention with timolol: a double-blind crossover study. *JAMA*. 1984;252(18):2576-2580.

100. Forssman B, Lindblad CJ, Zbornikova V. Atenolol for migraine prophylaxis. *Headache*. 1983;23(4):188-190.

101. Johannsson V, Nilsson LR, Widelius T, et al. Atenolol in migraine prophylaxis: a doubleblind cross-over multicentre study. *Headache*. 1987;27(7):372-374.

102. Stensrud P, Sjaastad O. Clinical trial of a new anti-bradykinin, anti-inflammatory drug, ketoprofen (19.583 r.p.) in migraine prophylaxis. *Headache*. 1974;14(2):96-100.

103. Freitag FG, Diamond S. Nadolol and placebo comparison study in the prophylactic treatment of migraine. *J Am Osteopath Assoc.* 1984;84(4):343-347.

104. Ryan RE Sr, Ryan RE Jr, Sudilovsky A. Nadolol: its use in the prophylactic treatment of migraine. *Headache*. 1983;23(1):26-31.

105. Ryan RE Sr. Comparative study of nadolol and propranolol in prophylactic treatment of migraine. *Am Heart J.* 1984;108(4 Pt 2):1156-1159.

106. Sudilovsky A, Stern MA, Meyer JH. Nadolol: the benefits of an adequate trial duration in the prophylaxis of migraine. *Headache*. 1986;26:325.

107. Sudilovsky A, Elkind AH, Ryan RE Sr, Saper JR, Stern MA, Meyer JH. Comparative efficacy of nadolol and propranolol in the management of migraine. *Headache*. 1987;27(8):421-426.

108. Olerud B, Gustavsson CL, Furberg B. Nadolol and propranolol in migraine management. *Headache*. 1986;26(10):490-493.

109. Goslin RE, Gray RN, McCrory DC, Penzien D, Rains J, Hasselblad V. *Behavioral and Physical Treatments for Migraine Headache*. Technical Review 2.2, February 1999. (Prepared for the Agency for Health Care Policy and Research under Contract No. 290-94-2025. Available from the National Technical Information Service; NTIS Accession No. 127946.)

110. Ekbom K, Lundberg PO. Clinical trial of LB-46 (d, 1-4-(2-hydroxy-3-isopropyl-aminopropoxy)indol: an adrenergic beta-receptor blocking agent in migraine prophylaxis. Headache 1972;12(1):15-7.

111. Ekbom K, Zetterman M. Oxprenolol in the treatment of migraine. *Acta Neurol Scand*. 1977;56(2):181-184.

112. Ekbom K. Alprenolol for migraine prophylaxis. *Headache*. 1975;15(2):129-32.

113. Sjaastad O, Stensrud P. Clinical trial of a beta-receptor blocking agent (LB 46) in migraine prophylaxis. *Acta Neurol Scand.* 1972;48(1):124-128.

114. Nanda RN, Johnson RH, Gray J, Keogh HJ, Melville ID. A double-blind trial of acebutolol for migraine prophylaxis. *Headache*. 1978;18(1):20-22.

115. Kuritzky A, Hering R. Prophylactic treatment of migraine with long acting propranolol: a comparison with placebo. *Cephalalgia*. 1987;7(suppl 6):457-478.

116. Solomon GD. Verapamil and propranolol in migraine prophylaxis: a double-blind crossover study. *Headache*. 1986;26:325.

117. al Deeb SM, Biary N, Bahou Y, al Jaberi M, Khoja W. Flunarizine in migraine: a doubleblind placebo-controlled study (in a Saudi population). *Headache*. 1992;32(9):461-462.

118. Diamond S, Freitag FG. A double-blind trial of flunarizine in migraine prophylaxis. *Headache Q* 1993;4(2):169-172.

119. Louis P. A double-blind placebo-controlled prophylactic study of flunarizine (Sibelium) in migraine. *Headache*. 1981;21(6):235-239.

120. Mendenopoulos G, Manafi T, Logothetis I, Bostantjopoulou S. Flunarizine in the prevention of classical migraine: a placebo-controlled evaluation. *Cephalalgia*. 1985;5(1):31-37.

121. Pini LA, Ferrari A, Guidetti G, Galetti G, Sternieri E. Influence of flunarizine on the altered electronystagmographic (ENG) recordings in migraine. *Cephalalgia*. 1985;5(suppl 2):173-175.

122. Sørensen PS, Hansen K, Olesen J. A placebo-controlled, double-blind, cross-over trial of flunarizine in common migraine. *Cephalalgia*. 1986;6(1):7-14.

123. Thomas M, Behari M, Ahuja GK. Flunarizine in migraine prophylaxis: an Indian trial. *Headache*. 1991;31(9):613-615.

124. Frenken CW, Nuijten ST. Flunarizine, a new preventive approach to migraine: a doubleblind comparison with placebo. *Clin Neurol Neurosurg*. 1984;86(1):17-20.

125. Grotemeyer KH, Schlake HP, Husstedt IW, Rolf LH. Metoprolol versus flunarizine: a double blind cross-over study. *Cephalalgia*. 1987;7(suppl 6):465-466.

126. Cerbo R, Casacchia M, Formisano R, et al. Flunarizine-pizotifen single-dose double-blind cross-over trial in migraine prophylaxis. *Cephalalgia*. 1986;6(1):15-18.

127. Louis P, Spierings EL. Comparison of flunarizine (Sibelium) and pizotifen (Sandomigran) in migraine treatment: a double-blind study. *Cephalalgia*. 1982;2(4):197-203.

128. Rascol A, Montastruc JL, Rascol O. Flunarizine versus pizotifen: a double-blind study in the prophylaxis of migraine. *Headache*. 1986;26(2):83-85.

129. Steardo L, Marano E, Barone P, Denman DW, Monteleone P, Cardone G. Prophylaxis of migraine attacks with a calcium-channel blocker: flunarizine versus methysergide. *J Clin Pharmacol.* 1986;26(7):524-528.

130. Agnoli A, Bussone G, Mailland F, Manzoni GC, Martucci N, Nappi G. Dihydroergokryptine vs. flunarizine in the basic treatment of migraine without aura. *Cephalalgia*. 1991;11(suppl 11):216-217.

131. Ansell E, Fazzone T, Festenstein R, et al. Nimodipine in migraine prophylaxis. *Cephalalgia.* 1988;8(4):269-272.

132. Migraine-Nimodipine European Study Group (MINES). European multicenter trial of nimodipine in the prophylaxis of classic migraine (migraine with aura). *Headache*. 1989;29(10):639-642.

133. Migraine-Nimodipine European Study Group (MINES). European multicenter trial of nimodipine in the prophylaxis of common migraine (migraine without aura). *Headache*. 1989;29(10):633-638.

134. Gelmers HJ. Nimodipine, a new calcium antagonist, in the prophylactic treatment of migraine. *Headache*. 1983;23(3):106-109.

135. Havanka-Kanniainen H, Hokkanen E, Myllylä VV. Efficacy of nimodipine in the prophylaxis of migraine. *Cephalalgia*. 1985;5(1):39-43.

136. Bussone G, Baldini S, D'Andrea G, et al. Nimodipine versus flunarizine in common migraine: a controlled pilot trial. *Headache*.1987;27(2):76-79.

137. Formisano R, Falaschi P, Cerbo R, et al. Nimodipine in migraine: clinical efficacy and endocrinological effects. *Eur J Clin Pharmacol.* 1991;41(1):69-71.

138. McArthur JC, Marek K, Pestronk A, McArthur J, Peroutka SJ. Nifedipine in the prophylaxis of classic migraine: a crossover, double-masked, placebo-controlled study of headache frequency and side effects. *Neurology*. 1989;39(2 pt 1):284-286.

139. Shukla R, Garg RK, Nag D, Ahuja RC. Nifedipine in migraine and tension headache: a randomised double-blind crossover study. *J Assoc Physicians India*. 1995;43(11):770-772.

140. Lamsudin R, Sadjimin T. Comparison of the efficacy between flunarizine and nifedipine in the prophylaxis of migraine. *Headache*. 1993;33(6):335-338.

141. Albers GW, Simon LT, Hamik A, Peroutka SJ. Nifedipine versus propranolol for the initial prophylaxis of migraine. *Headache*. 1989;29(4):215-218.

142. Markley HG, Cheronis JC, Piepho RW. Verapamil in prophylactic therapy of migraine. *Neurology*. 1984;34(7):973-976.

143. Solomon GD, Steel JG, Spaccavento LJ. Verapamil prophylaxis of migraine: a doubleblind, placebo-controlled study. *JAMA*. 1983;250(18):2500-2502.

144. Leandri M, Rigardo S, Schizzi R, Parodi CI. Migraine treatment with nicardipine. *Cephalalgia.* 1990;10(3):111-116.

145. Nappi G, Sandrini G, Savoini G, Cavallini A, de Rysky C, Micieli G. Comparative efficacy of cyclandelate versus flunarizine in the prophylactic treatment of migraine. *Drugs.* 1987;33(suppl 2):103-198.

146. Mastrosimone F, Iaccarino C, de Caterina G. Efficacy and tolerance of cyclandelate versus pizotifen in the prophylaxis of migraine. *J Med.* 1992;23(1):1-16.

147. Gerber WD, Schellenberg R, Thom M, Haufe C, Bolsche F, Wedekind W, Niederberger U, Soyka D. Cyclandelate versus propranolol in the prophylaxis of migraine: a double-blind placebo-controlled study. *Funct Neurol.* 1995;10(1):27-35.

148. Diener HC, Föh M, Iaccarino C, et al. For on behalf of the study group). Cyclandelate in the prophylaxis of migraine: a randomized, parallel, double-blind study in comparison with placebo and propranolol. *Cephalalgia*. 1996;16(6):441-447.

149 Bellavance AJ, Meloche JP. A comparative study of naproxen sodium, pizotyline, and placebo in migraine prophylaxis. *Headache*. 1990;30(11):710-715.

150. Lindegaard KF, Övrelid L, Sjaastad O. Naproxen in the prevention of migraine attacks: a double-blind placebo-controlled cross-over study. *Headache*. 1980;20(2):96-98.

151. Sances G, Martignoni E, Fioroni L, Blandini F, Facchinetti F, Nappi G. Naproxen sodium in menstrual migraine prophylaxis: a double-blind placebo controlled study. *Headache*. 1990;30(11):705-709.

152. Szekely B, Merryman S, Croft H, Post G. Prophylactic effects of naproxen sodium on perimenstrual headache: a double-blind, placebo-controlled study. *Cephalalgia*. 1989;9(suppl 10):452-453.

153. Welch KM, Ellis DJ, Keenan PA. Successful migraine prophylaxis with naproxen sodium. *Neurology*. 1985;35(9):1304-1310.

154. Ziegler DK, Ellis DJ. Naproxen in prophylaxis of migraine. *Arch Neurol.* 1985;42(6):582-584.

155. O'Neill BP, Mann JD. Aspirin prophylaxis in migraine. *Lancet.* 1978;2(8101):1179-1181.

156. Ryan RE Sr, Ryan RE Jr. Migraine prophylaxis: a new approach. *Laryngoscope*. 1981;91(9 pt 1):1501-1506.

157. Masel BE, Chesson AL, Peters BH, Levin HS, Alperin JB. Platelet antagonists in migraine prophylaxis: a clinical trial using aspirin and dipyridamole. *Headache*. 1980;20(1):13-18.

158. Couch JR, Bearss CM, Verhulst S. Fenoprofen in migraine prophylaxis. *Headache*. 1987;27(5):289.

159. Diamond S, Solomon GD, Freitag FG, Mehta ND. Fenoprofen in the prophylaxis of migraine: a double-blind, placebo-controlled study. *Headache*. 1987;27(5):246-249.

160. Mikkelsen BM, Falk JV. Prophylactic treatment of migraine with tolfenamic acid: a comparative double-blind crossover study between tolfenamic acid and placebo. *Acta Neurol Scand.* 1982;66(1):105-111.

161. Solomon GD, Kunkel RS. Flurbiprofen in the prophylaxis of migraine. *Cleve Clin J Med.* 1993;60(1):43-48.

162. Carrieri PB, Orefice G, Sorge F. A double-blind placebo-controlled trial of indobufen in the prophylaxis of migraine. *Acta Neurol Scand.* 1988;77(6):433-436.

163. Anthony M, Lance JW. Indomethacin in migraine. *Med J Aust.* 1968;1(2):56-57.

164. Sternieri E, Bussone G, Manzoni GC, Martucci N, Nappi G. Lornoxicam, a new nonsteroidal anti-inflammatory drug, in migraine prophylaxis: a double-blind multicenter study. *Cephalalgia.* 1991;11(suppl 11):154-155.

165. Baldrati A, Cortelli P, Procaccianti G, et al. Propranolol and acetylsalicylic acid in migraine prophylaxis: double-blind crossover study. *Acta Neurol Scand.* 1983;67(3):181-186.

166. Kjærsgärd Rasmussen MJ, Holt Larsen B, Borg L, Soelberg Sørensen P, Hansen PE. Tolfenamic acid versus propranolol in the prophylactic treatment of migraine. *Acta Neurol Scand*. 1994;89(6):446-450.

167. Diamond S, Freitag FG, Diamond ML, Urban GJ, Pepper B. A double-blind placebocontrolled trial of nabumetone in the prophylaxis of migraine. *Headache Q* 1996;7(4):326-329.

168. Kallos P, Kallos-Deffner L. Clinical and experimental evaluation of a new ergot-derivative (ergostine) in the treatment of migraine. *Headache*. 1971;11(2):68-73.

169. Autret A, De Chasteigner C. DHE methane sulfonate with programmed liberation: preliminary results of a controlled study in common migraine. *Cephalalgia*. 1987;7(suppl 6):451-452.

170. Martucci N, Manna V, Mattesi P, Troiani G, Manzoni GC, Lanfranchi M, Bono G, Micieli G. Ergot derivatives in the prophylaxis of migraine: a multicentric study with a timed-release dihydroergotamine formulation. *Cephalalgia*. 1983;3(suppl 1):151-155.

171. Neuman M, Demarez JP, Harmey JL, Le Bastard B, Cauquil J. Prevention of migraine attacks through the use of dihydroergotamine. Int J Clin Pharmacol Res 1986;6(1):11-3.

172. Bousser MG, Chick J, Fuseau E, Soisson T, Thevenet R. Combined low-dose acetylsalicylic acid and dihydroergotamine in migraine prophylaxis: a double-blind, placebo-controlled crossover study. *Cephalalgia*. 1988;8(3):187-192.

173. Canonico PL, Scapagnini U, Genazzani E, Zanotti A. Dihydroergokryptine (DEK) in the prophylaxis of common migraine: double-blind clinical study vs. placebo. *Cephalalgia*. 1989;9(suppl 10):446-447.

174. Fioroni L, Sances G, Martignoni E, Facchinetti F, Nappi G, Genazzani AR. Perimenstrual headache prophylaxis with dihydroergokriptine. *Cephalalgia*. 1991;11(suppl 11):199-200.

175. Buscaino GA, Sorge F, Bussone G, Frediani F, et al. Preventive treatment of headache with slow-release dihydroergotamine: comparison of dosage protocols. *Curr Ther Res.* 1991;49(6):925-935.

176. Barrie MA, Fox WR, Weatherall M, Wilkinson MI. Analysis of symptoms of patients with headaches and their response to treatment with ergot derivatives. *Q J Med.* 1968;37(146):319-336.

177. Frediani F, Grazzi L, Zanotti A, Mailland F, Zappacosta BM, Bussone G. Dihydroergokryptine versus dihydroergotamine in migraine prophylaxis: a double-blind clinical trial. *Cephalalgia*. 1991;11(3):117-121.

178. Cangi F, Boccuni M, Zanotti A, Mailland F, Sicuteri F. Dihydroergokryptine (DEK) in migraine prophylaxis in a double-blind study vs. methysergide. *Cephalalgia*. 1989;9(suppl 10):448-449.

179. Lance JW, Fine RD, Curran DA. An evaluation of methysergide in the prevention of migraine and other vascular headaches. *Med J Aust*. June 1963:814-818.

180. Pedersen E, Møler CE. Methysergide in migraine prophylaxis. *Clin Pharmacol Ther*. 1966;7(4):520-526.

181. Ryan RE. Double-blind crossover comparison of BC-105, methysergide, and placebo in the prophylaxis of migraine headache. *Headache*. 1968;8(3):118-126.

182. Shekelle RB, Ostfeld AM. Methysergide in the migraine syndrome. *Clin Pharmacol Ther*. 1964;5:201-204.

183. Andersson PG. BC-105 and deseril in migraine prophylaxis: a double-blind study. *Headache*. 1973;13(2):68-73.

184. Forssman B, Henriksson KG, Kihlstrand S. A comparison between BC 105 and methysergide in the prophylaxis of migraine. *Acta Neurol Scand.* 1972;48(2):204-212.

185. Presthus J. BC 105 and methysergide (Deseril) in migraine prophylaxis. *Acta Neurol Scand.* 1971;47(4):514-518.

186. Hudgson P, Foster JB, Newell DJ. Controlled trial of demigran in the prophylaxis of migraine. *Br Med J.* 1967;2(544):91-93.

187. Sicuteri F. The ingestion of serotonin precursors (L-5-hydroxytryptophan and L-tryptophan) improves migraine headache. *Headache*. 1973;13(1):19-22.

188. Titus F, Dávalos A, Alom J, Codina A. 5-Hydroxytryptophan versus methysergide in the prophylaxis of migraine: randomized clinical trial. *Eur Neurol*. 1986;25(5):327-329.

189. Herrmann WM, Horowski R, Dannehl K, Kramer U, Lurati K. Clinical effectiveness of lisuride hydrogen maleate: a double-blind trial versus methysergide. *Headache*. 1977;17(2):54-60.

190. Arthur GP, Hornabrook RW. The treatment of migraine with BC 105 (pizotifen): a double-blind trial. *N Z Med J.* 1971;73(464):5-9.

191. Carroll JD, Maclay WP. Pizotifen (BC 105) in migraine prophylaxis. *Curr Med Res Opin*. 1975;3(2):68-71.

192. Hughes RC, Foster JB. BC 105 in the prophylaxis of migraine. *Curr Ther Res Clin Exp.* 1971;13(1):63-68.

193. Krakowski AJ, Engisch R. A new agent for chemotherapy of migraine headaches: a controlled study. *Psychosomatics*. 1973;14(5):302-308.

194. Lance JW, Anthony M. Clinical trial of a new serotonin antagonist, BC105, in the prevention of migraine. *Med J Aust.* 1968;1(2):54-55.

195. Lawrence ER, Hossain M, Littlestone W. Sanomigran for migraine prophylaxis: controlled multicenter trial in general practice. *Headache*. 1977;17(3):109-112.

196. Osterman PO. A comparison between placebo, pizotifen, and 1-isopropyl-3-hydroxy-5semicarbazono-6-oxo-2.3.5.6-tetrahydroindol (Divascan) in migraine prophylaxis. *Acta Neurol Scand.* 1977;56(1):17-28.

197. Ryan RE. BC-105, a new preparation for the interval treatment of migraine: a double blind evaluation compared with a placebo. *Headache*. 1971;11(1):6-18.

198. Sjaastad O, Stensrud P. Appraisal of BC-105 in migraine prophylaxis. *Acta Neurol Scand.* 1969;45(5):594-600.

199. Gawel M. A double-blind, cross-over study of nimodipine versus pizotyline in common and classical migraine. *Cephalalgia*. 1987;7(suppl 6):453-454.

200. Kangasniemi P. Placebo, 1-isopropylnoradrenochrome-5-monosemicarbazono, and pizotifen in migraine prophylaxis. *Headache*. 1979;19(4):219-222.

201. Nattero G, Biale L, Savi L. Lisuride and pizotifen in the treatment of migraine without aura. *Cephalalgia*. 1991;218-219.

202. Bono G, Criscuoli M, Martignoni E, Salmon S, Nappi G. Serotonin precursors in migraine prophylaxis. *Adv Neurol*. 1982;33:357-363.

203. Havanka-Kanniainen H, Hokkanen E, Myllylä VV. Efficacy of nimodipine in comparison with pizotifen in the prophylaxis of migraine. *Cephalalgia*. 1987;7(1):7-13.

204. Micieli G, Trucco M, Agostinis C, et al. Nimodipine vs. pizotifen in common migraine: results of a double-blind cross-over trial. *Cephalalgia*. 1985;5(suppl 3):532-533.

Hübbe P. The prophylactic treatment of migraine with an antiserotonin pizotifen. *Acta Neurol Scand.* 1973;49(1):108-114.

206. Herrmann WM, Kriš tof M, Sastre M, Sastre M. Preventive treatment of migraine headache with a new isoergolenyl derivative. *J Int Med Res.* 1978;6(6):476-482.

207. Sances G, Martignoni E, Rosettino G, et al. Lisuride in menstrual migraine prophylaxis. *Cephalalgia.* 1989;9(suppl 10):444-455.

208. Somerville BW, Herrmann WM. Migraine prophylaxis with lisuride hydrogen maleate: a double-blind study of lisuride versus placebo. *Headache*. 1978;18(2):75-79.

209. Zuddas A. Usefulness of lisuride on menstrual migraine in a double-blind trial. *Cephalalgia.* 1985;5(suppl 3):514-515.

210. Ferrari MD, Wilkinson M, Hirt D, Lataste X, Notter M. Efficacy of ICS 205-930, a novel 5-hydroxytryptamine3 (5-HT3) receptor antagonist, in the prevention of migraine attacks: a complex answer to a simple question. *Pain.* 1991;45(3):283-291.

211. De Benedittis G, Massei R. 5-HT precursors in migraine prophylaxis: a double-blind cross-over study with L-5-hydroxytryptophan versus placebo. *Clin J Pain.* 1986;2:123-129.

212. Kangasniemi P, Falck B, Långvik VA, Hyyppa MT. Levotryptophan treatment in migraine. *Headache*. 1978;18(3):161-165.

213. Mathew NT. 5-Hydroxytryptophan in the prophylaxis of migraine: a double-blind study. *Headache*. 1978;18:111.

214. Dennerstein L, Morse C, Burrows G, Oats J, Brown J, Smith M. Menstrual migraine: a double-blind trial of percutaneous estradiol. *Gynecol Endocrinol.* 1988;2(2):113-120.

215. de Lignières B, Vincens M, Mauvais-Jarvis P, Mas JL, Touboul PJ, Bousser MG. Prevention of menstrual migraine by percutaneous oestradiol. *Br Med J*. 1986;293:1540.

216. Smits MG, van der Meer YG, Pfeil JP, Rijnierse JJ, Vos AJ. Perimenstrual migraine: effect of Estraderm TTS and the value of contingent negative variation and exteroceptive temporalis muscle suppression test. *Headache*. 1994;34(2):103-106.

217. Pfaffenrath V. Efficacy and safety of percutaneous estradiol vs. placebo in menstrual migraine. *Cephalalgia*. 1993;13(suppl 13):244. Abstract P168.

218. Bradley WG, Hudgson P, Foster JB, Newell DJ. Double-blind controlled trial of a micronized preparation of flumedroxone (Demigran) in prophylaxis of migraine. *Br Med J*. 1968;3(617):531-3.

219. Lundberg PO. Prophylactic treatment of migraine with flumedroxone. *Acta Neurol Scand.* 1969;45(3):309-326.

220. Ryan RE. A controlled study of the effect of oral contraceptives on migraine. *Headache* 1978;17(6):250-252.

221. Johnson ES, Kadam NP, Hylands DM, Hylands PJ. Efficacy of feverfew as prophylactic treatment of migraine. *Br Med J.* 1985;291(6495):569-573.

222. Murphy JJ, Heptinstall S, Mitchell JR. Randomised double-blind placebo-controlled trial of feverfew in migraine prevention. *Lancet*. 1988;2(8604):189-192.

223. Palevitch D, Earon G, Carusso R. Feverfew (Tanacetum parthenium) as a prophylactic treatment for migraine: a double-blind placebo-controlled study. *Phytother Res.* 1997;11:508-511.

224. De Weerdt CJ. Bootsma HPR, Hendriks H. Herbal medicines in migraine prevention: randomized double-blind placebo-controlled crossover trial of feverfew preparation. *Phytomedicine*. 1996;3:225-230.

225. Peikert A, Wilimzig C, Köhne-Volland R. Prophylaxis of migraine with oral magnesium: results from a prospective, multi-center, placebo-controlled and double-blind randomized study. *Cephalalgia.* 1996;16(4):257-263.

226. Pfaffenrath V, Wessely P, Meyer C, et al., Magnesium in the prophylaxis of migraine – a double-blind, placebo-controlled study. *Cephalalgia*. 1996;16(6):436-440.

227. Facchinetti F, Sances G, Borella P, Genazzani AR, Nappi G. Magnesium prophylaxis of menstrual migraine: effects on intracellular magnesium. *Headache*. 1991; 31(5):298-301.

228. Schoenen J, Jacquy J, Lenaerts M. Effectiveness of high-dose riboflavin in migraine prophylaxis. A randomized controlled trial. *Neurology*. 1998;50(2):466-470.

229. Silberstein SD, Collins SD. Safety of divalproex sodium in migraine prophylaxis: An openlabel, long-term study. *Headache* 1999; 39:633-643.

230. Fiore MC, Bailey WC, Cohen SJ, et al. *Smoking Cessation*. Clinical Practice Guideline No 18. Rockville, MD: US Department of Health and Human Services, Public Health Service, Agency for Health Care Policy and Research. AHCPR Publication No. 96-0692. April 1996.

H. Tables and Figures

Table 1: Preventive Therapies for Migraine

(Dose ranges are presented for reference purposes only; no recommendations can be made regarding dosing regimens. Refer to the original *AHCPR Technical Review* and published literature for specific dosing information. No dosing information is provided for treatments lacking relevant,

5 randomized controlled trials [Grade C].)

	Quality of Evidence†† (A, B, C)	Scientific Effect‡ (-, +/-, +, ++)	Clinical Impression of Effect** (-, +/-, +, ++)	Adverse Effects (Aes) infrequent, occasional, frequent	Comments (based on clinical reports and clinical experience)	Group (scale 1-5; see text for definitions)
<u>Alpha-2 agonists</u>						
Clonidine (doses tested:0.05 to 0.225 mg/day) (clinical efficacy: 0.075 to 0.15 mg/day)	В	0	0	Occasional to frequent	CNS adverse events common. Overwhelming evidence demonstrates no clinical benefit for prevention of migraine.	5
Guanfacine (doses tested: 0.5 to 1 mg/day) (clinical efficacy: 1.0 mg/day)	В	+	?	Infrequent (low dose)	Limited evidence indicating superiority of 1-mg dose over the 0.5-mg dose. Limited value in patients with coexistent hypertension.	2
<u>Antiepileptics</u>						
Carbamazepine (dose tested: 600 mg/day) (clinical efficacy dose: not established in placebo- controlled trials)	В	++	0	Occasional to frequent	Most common adverse events include vertigo, giddiness, and drowsiness. Not recommended based on limited evidence of efficacy, high incidence of adverse events, and methodological concerns.	5

	Quality of Evidence†† (A, B, C)	Scientific Effect‡ (-, +/-, +, ++)	Clinical Impression of Effect** (-, +/-, +, ++)	Adverse Effects (Aes) infrequent, occasional, frequent	Comments (based on clinical reports and clinical experience)	Group (scale 1-5; see text for definitions)
Divalproex sodium (doses tested: 500 to 1500 mg/day; serum level 70 to 120 mg/L) (efficacious doses in clinical trials: 500-1500 mg/day) Sodium valproate (doses tested: 800 to1500 mg/day; serum level 50 mg/L) (clinical efficacy: 800-1500 mg/day)	A	+++	+++	Occasional to frequent	Some adverse events are more than occasionally seen (including nausea, asthenia, somnolence) when higher doses are used. Other side effects include weight gain, hair loss, tremor, neural tube defects and teratrogenic potential. Recommended for patients with prolonged or atypical migraine aura. Not recommended in patients with liver disease. Safety and tolerability profiles for these agents specifically in migraineurs appears similar to those with other disorders. ²³⁰	1
Gabapentin (doses tested: 900 to 2400 mg/day) (efficacious doses in clinical trials: 900-2400 mg/day	В	++	++	Occasional to frequent	Limited available data (two trials reported as abstracts) indicating benefit at doses ranging from 900 mg to 2400 mg.	2
Vigabatrin* (doses tested:1000 to 2000 mg/day) (efficacious doses: not established in placebo- controlled trials)	В	++	?	Occasional	Based on lack of clinical experience and published data, further studies are needed. Safety concerns with visual field constriction.	5
Others Antiepileptics						
Tiagabine, Topiramate (efficacious doses: not established in placebo- controlled trials)	С	?	++	Occasional	Occasional CNS adverse events with both agents. Kidney stones and weight loss with topiramate. Sedation could occur at doses of topiramate required to achieve efficacy.	3a

	Quality of Evidence†† (A, B, C)	Scientific Effect‡ (-, +/-, +, ++)	Clinical Impression of Effect** (-, +/-, +, ++)	Adverse Effects (Aes) infrequent, occasional, frequent	Comments (based on clinical reports and clinical experience)	Group (scale 1-5; see text for definitions)
Tricyclic antidepressants (Amitriptyline (doses tested: 25 to 150 mg/day) (efficacious doses in clinical trials:30-150 mg/day)	A A	+++	+++	Frequent	Drowsiness, weight gain, and anticholinergic adverse events are common; long-term weight gain can be troublesome. Particularly useful in patients with migraine and tension-type headache and in patients with coexistent depression. Risk of drug interaction between cisapride and amitriptyline. May lower seizure threshold in patients with frequent seizures.	1
Nortriptyline (efficacious doses: not established in placebo- controlled trials)	С	?	+++	Frequent	Better tolerated than amitriptyline.	3a
Protriptyline (efficacious doses: not established in placebo- controlled trials)	С	?	++	Frequent	Nonsedating and not as frequently associated with weight gain as other TCAs.	3a
Other TCAs Doxepin, Imipramine (efficacious doses: not established in placebo- controlled trials)	С	?	+	Frequent	See prescribing information for adverse events.	3a

Selective serotonin reupta	Quality of Evidence†† (A, B, C) ke inhibitors (SS	Scientific Effect‡ (-, +/-, +, ++) SRIs)	Clinical Impression of Effect** (-, +/-, +, ++)	Adverse Effects (Aes) infrequent, occasional, frequent	Comments (based on clinical reports and clinical experience)	Group (scale 1-5; see text for definitions)
Fluoxetine (doses tested:20 mg every other day to 40 mg/day) (efficacious doses in clinical trials: 20 mg every other day to 40 mg/day)	B	+	+	Occasional	Insomnia, fatigue, tremor, and stomach pain are the more common adverse events. Consider use in patients with coexistent depression. SSRIs rarely interact with 5-HT agonists.	2
Other SSRIs						
Fluvoxamine, Paroxetine, Sertraline (efficacious doses: not established in placebo- controlled trials)	С	?	+	Occasional	See prescribing information and text above.	3a
Monoamine oxidase inhib	itors (MAOIs)					
Phenelzine (efficacious doses: not established in placebo- controlled trials)	С	?	+++	Frequent	Requires complex management with special dietary restrictions. High potential for drug- drug interactions. May be helpful in patients with coexistent depression or when antidepressants from other classes fail.	3b
Other antidepressants	-1	1	1	1		1
Bupropion, Mirtazepine, Trazodone, Venlafaxine (efficacious doses: not established in placebo- controlled trials)	С	?	+	Occasional	May be used in patients with coexistent depression or anxiety.	3a

Beta-blockers	Quality of Evidence†† (A, B, C)	Scientific Effect‡ (-, +/-, +, ++)	Clinical Impression of Effect** (-, +/-, +, ++)	Adverse Effects (Aes) infrequent, occasional, frequent	Comments (based on clinical reports and clinical experience)	Group (scale 1-5; see text for definitions)
Atenolol (dose tested:100 mg/day) (efficacious doses in clinical trials: 100mg/day)	B	++	++	Infrequent	Adverse events include tiredness, fatigue, and dizziness. May not be accepted by active patients (e.g., athletes). Particularly helpful in patients with coexistent anxiety/panic attacks and essential tremors (propranolol). When propranolol is used in conjunction with rizatriptan, a lower dose of rizatriptan should be given. Should not be used in patients with coexistent asthma, cardiac insufficiency, or Raynaud's disease. May exacerbate depression.	2
Metoprolol (doses tested:50 to 300 mg/day) (efficacious doses in clinical trials: 200 mg/day)	В	++	+++	Infrequent		2
Nadolol (doses tested: 80 to 240 mg/day) (efficacious doses in clinical trials: 80 to 240 mg/day)	В	+	+++	Infrequent		2
Propranolol (doses tested: 40 to 240 mg/day) (efficacious doses in clinical trials: 80 to 240 mg/day)	A	++	+++	Infrequent		1

	Quality of Evidence†† (A, B, C)	Scientific Effect‡ (-, +/-, +, ++)	Clinical Impression of Effect** (-, +/-, +, ++)	Adverse Effects (Aes) infrequent, occasional, frequent	Comments (based on clinical reports and clinical experience)	Group (scale 1-5; see text for definitions)
Timolol (doses tested: 20 to30 mg/day) (efficacious doses in clinical trials: 20-30 mg/day)	Α	+++	++	Infrequent		1
Calcium Channel Blocker	ſS		I	I		I
Cyclandelate* (doses tested: 1200-1600 mg/day) (efficacious doses: not established in placebo- controlled trials)	В	+	?	Infrequent	The uncertainty regarding the efficacy of cyclandelate* is still considerable given the paucity of placebo-controlled trials. Limited information is available regarding adverse events.	2
Diltiazem (efficacious doses: not established in placebo- controlled trials)	С	?	0	Occasional	Tolerability similar to others in class.	3a
Flunarizine* (doses tested: 3 to 15 mg/day) (efficacious doses in clinical trials: 10 mg/day)	В	+++	?	Occasional to frequent	Most common adverse events are sedation, weight gain, and abdominal pain. Depression and extrapyramidal symptoms can be observed, usually in elderly people. Commonly used where available.	4
Nimodipine (dose tested: 60 to 120 mg/day) (efficacious doses in clinical trials:120 mg/day)	В	+	+	Occasional	Abdominal discomfort common. Cost may be prohibitive.	2
Verapamil (dose tested: 240 mg/day) (efficacious doses in clinical trials : 240 mg/day)	В	+	+	Occasional	Constipation common. Do not use if conduction block is present. Alternative to beta-blockers in athletes. Recommended in patients with coexistent stroke, or for prolonged or atypical migraine aura.	2

NSAIDs	Quality of Evidence†† (A, B, C)	Scientific Effect‡ (-, +/-, +, ++)	Clinical Impression of Effect** (-, +/-, +, ++)	Adverse Effects (Aes) infrequent, occasional, frequent	Comments (based on clinical reports and clinical experience)	Group (scale 1-5; see text for definitions)
Aspirin (doses tested: 325 mg every other day; 1300 mg/day) (efficacious doses in clinical trials: 1300 mg/day) Fenoprofen (dose tested: 600 to 1800 mg/day), (efficacious doses in clinical trials: 1800 mg/day) Flurbiprofen (dose tested: 200 mg/day) (efficacious doses in clinical trials: 200 mg/day) Mefenamic acid (dose tested:1500 mg/day) (efficacious doses in clinical trials 1500 mg/day)	B	+	+	Infrequent	Common adverse events include abdominal discomfort, gastritis, occult GI bleed. May be useful for patients with arthritis. Consider aspirin in patients with coexistent stroke.	2

	Quality of Evidence†† (A, B, C)	Scientific Effect‡ (-, +/-, +, ++)	Clinical Impression of Effect** (-, +/-, +, ++)	Adverse Effects (Aes) infrequent, occasional, frequent	Comments (based on clinical reports and clinical experience)	Group (scale 1-5; see text for definitions)
Aspirin + dipyridamole (dose tested: 975 to 1300 + 75 mg/day) (efficacious doses in clinical trials: 975 + 75 mg/day)	В	+	?	Infrequent		2
Indobufen* (dose tested: 400 mg/day) (efficacious doses in clinical trials: 400 mg/day)						
Tolfenamic acid * (dose tested:300 mg/day) (efficacious doses in clinical trials: 300 mg/day)						
Ibuprofen (efficacious dose: not established in placebo- controlled trials)	С	?	+	Infrequent		3a
Ketoprofen (dose tested: 150 mg/day) (efficacious doses in clinical trials: 150 mg/day)	В	++	+	Infrequent		2

	Quality of Evidence†† (A, B, C)	Scientific Effect‡ (-, +/-, +, ++)	Clinical Impression of Effect** (-, +/-, +, ++)	Adverse Effects (Aes) infrequent, occasional, frequent	Comments (based on clinical reports and clinical experience)	Group (scale 1-5; see text for definitions)
Lornoxicam* (dose tested:12 mg/day) (efficacious doses in clinical trials: 12 mg/day)	В	++	?	Infrequent		2
Naproxen (dose tested: 500 mg/day) (efficacious dose: not established in placebo- controlled trials)	В	++	++	Infrequent		2
Naproxen sodium (dose tested: 1100 mg/day) (efficacious doses in clinical trials:1100 mg/day)						
Serotonin Antagonists						
Cyproheptadine (efficacious dose: not established in placebo- controlled trials)	С	?	+	Frequent	Used in pediatric migraine. Weight gain and fatigue are common adverse events.	3a
DEK* (dose tested: 20 mg/day) (efficacious dose: not established in placebo- controlled trials)	В	+	?	?	Limited published data on adverse events.	5
TR-DHE * (oral) (dose tested: 10 mg/day) (efficacious doses in clinical trials: 10 mg/day)	A	+++	?	?	Limited published data on adverse events.	4

	Quality of Evidence†† (A, B, C)	Scientific Effect‡ (-, +/-, +, ++)	Clinical Impression of Effect** (-, +/-, +, ++)	Adverse Effects (Aes) infrequent, occasional, frequent	Comments (based on clinical reports and clinical experience)	Group (scale 1-5; see text for definitions)
Ergotamine + caffeine + butalbital + belladonna alkaloids (dose tested: 2 caps/day for 3 days before, during, and 2 days after menses) (efficacious dose: not established in placebo- controlled trials)	В	++	++	Occasional	Cafergot comp® taken twice daily during the perimenstrual period was shown to reduce headache frequency for migraine associated with menses. Limited information available regarding adverse events associated with treatment for migraine associated with menses.	2
Lisuride* (doses tested: 0.075 to 0.225 mg/day) (efficacious doses in clinical trials: 0.075 to 0.15 mg/day)	A	++	?	Occasional	Limited published data on adverse events.	1
Methylergonovine (methylergometrine) (efficacious dose: not established in placebo- controlled trials)	С	?	+	Frequent	May be used in hormonally influenced migraine.	3b
Methysergide (doses tested: 2 to 10 mg/day; based on body weight) (efficacious doses in clinical trials: 6 mg/day)	A	+++	+++	Frequent	GI adverse events common. Serious adverse events include retroperitoneal or retropleural fibrosis which may be associated with uninterrupted use. Use triptans and ergotamines with caution.	4
Pizotifen * (dose tested: 0.5 to 6 mg/day) (efficacious doses in clinical trials: 1.5 to 6 mg/day)	А	+++	?	Frequent	Weight gain and drowsiness common.	4

	Quality of Evidence†† (A, B, C)	Scientific Effect‡ (-, +/-, +, ++)	Clinical Impression of Effect** (-, +/-, +, ++)	Adverse Effects (Aes) infrequent, occasional, frequent	Comments (based on clinical reports and clinical experience)	Group (scale 1-5; see text for definitions)
Estradiol (percutaneous gel) (dose tested:1.5 mg/day for 7 days) (efficacious doses in clinical trials: 15 mg/day for 7 days)	В	++	++	Infrequent	Short-term prevention of migraine associated with menses. Adequate dose required.	2
Feverfew (doses tested:50 to ~82 mg/day) (efficacious doses in clinical trials: 50 to ~82 mg/day)	В	++	+	Infrequent	Mild adverse events. Withdrawal of feverfew may be associated with increased frequency of headaches.	2
Flumedroxone* (dose tested:10 to 30 mg/day) (efficacious doses in clinical trials: 10 to 30 mg/day	В	+	+	Occasional to frequent	Common adverse events in males include drowsiness, dyspepsia, and decreased libido. adverse events reported in females include menstrual disturbances.	5
Magnesium (doses tested: 400 to 600 mg/day) (efficacious doses in clinical trials: 400 to 600 mg/day)	В	+	+	Infrequent	Use of nonchelated formulation is associated with significant diarrhea at clinically effective doses. May be useful in patients with PMS.	2
Vitamin B2 (dose tested: 400 mg/day) (efficacious doses in clinical trials: 400 mg/day)	В	+++	++	Infrequent	Rare adverse events; no known interaction with other drugs.	2

* Currently not available in the US.

? = Not known.

CNS, central nervous system; GI, gastrointestinal; DEK, dihydroergokryptine; TR-DHE, timed-release dihydroergotamine; PMS, premenstrual syndrome.

††Strength of evidence (quality of evidence)²³⁰

- A. Multiple well-designed randomized clinical trials, directly relevant to the recommendation, yielded a consistent pattern of findings.
- B. Some evidence from randomized clinical trials supported the recommendation, but the scientific support was not optimal. For instance, either
- few randomized trials existed, the trials that did exist were somewhat inconsistent, or the trials were not directly relevant to the recommendation. An example of the last point would be the case where trials were conducted using a study group that differed from the target group for the recommendation.
 - C. The US Headache Consortium achieved consensus on the recommendation in the absence of relevant randomized controlled trials.

10 <u>**±Scientific effect measures</u>**</u>

- 0 The medication is ineffective or harmful.
- + The effect of the medication is either not statistically or not clinically significant (i.e., less than the minimal clinically significant benefit).
- ++ The effect of the medication is statistically significant and exceeds the minimally clinically significant benefit.
- +++ The effect is statistically significant and far exceeds the minimally clinically significant benefit.

15

5

****Clinical impression of effect**

- 0 Ineffective: most people get no improvement.
- + Somewhat effective: few people get clinically significant improvement.
- ++ Effective: some people get clinically significant improvement.
- 20 +++ Very effective: most people get clinically significant improvement.

Group 1: Medium to high efficacy, good strength of evidence, and a range of severity (mild to moderate) and frequency (infrequent to frequent) of side effects	Group 2: Lower efficacy than those listed in first column, or limited strength of evidence, and mild to moderate side effects	Group 3: Clinically efficacious based on consensus and clinical experience, but no scientific evidence of efficacy	Group 4: Medium to high efficacy, good strength of evidence, but with side effect concerns	Group 5: Evidence indicating no efficacy over placebo
Amitriptyline Divalproex sodium Lisuride* Propranolol Timolol	Aspirin ^{‡‡} Atenolol Cyclandelate* Fenoprofen Feverfew Flurbiprofen Fluoxetine (racemic) Gabapentin Guanfacine Indobufen* Ketoprofen Lornoxicam* Magnesium Mefenamic acid Metoprolol Nadolol Naproxen Naproxen sodium Nimodipine Tolfenamic acid* Verapamil Vitamin B2	a. mild-to- moderate sidemoderate sideeffectsCyproheptadineBupropionDiltiazemDoxepinFluvoxamineIbuprofenImipramineMirtazepineNortriptylineParoxetineProtriptylineSertralineTiagabineTopiramateTrazodoneVenlafaxineb. (side effectconcerns)Methylergonovine (methylergometrine)Phenelzine	Methysergide Flunarizine* Pizotifen* TR-DHE*	Acebutolol Alprenolol* Carbamazepine Clomipramine, Clonazepam Clonidine DEK* Femoxetine* Flumedroxone* Indomethacin Iprazochrome* Lamotrigine Mianserin* Nabumetone Nicardipine Nifedipine Oxprenolol* Oxitriptan* Pindolol Tropisetron* Vigabatrin*

Table 2: Preventive Therapies for Migraine^{‡‡}

^{‡‡}Does not include combination products. * Currently not available in the US.

5